
Replacement Parts

Diamondback

7 in.  Heavy Duty Wet Tile Saw with Sliding Table 

Item# 64683

Part# Description Diagram Ref# Price

17680 PUMP 78 $37.87

17682 EXTENSION TRAY 149 $16.23

17683 DEPTH KNOB 27 $1.98

17684 SIDE SPLASH GUARD 39 $3.79

17687 REAR SPLASH GUARD 40 $3.79

17688 ON/OFF SWITCH 132 $8.12

17689 BLADE GUARD KNOB 42 $1.98

17690 BEARING SCREW 62 $1.98

17691 SCREW 63 $1.98

17692 ROLLER 64 $1.98

17693 NUT M8 65 $1.98

17694 BEARING WASHER 67 $1.98

17697 BEARING SCREW 68 $1.98

17698 ECCENTRIC SCREW 86 $1.98

17699 FRICTION SLEEVE 87 $1.98

17700 LOCK NUT M6 88 $1.98

17701 BEARING SCREW 89 $1.98

17702 RETAINING RING 90 $1.98

17703 BEARING 608-2RS 92 $1.62

17704 BEARING WASHER 93 $1.98

17705 ROLLER 94 $1.98

17706 SCREW SLEEVE 95 $1.98

17707 SCREW 154 $1.98

17709 BEARING 688-2RS 155 $1.62

18313 L&R RAIL ASSEMBLY 113, 114, 126 $20.40

18314 DRAIN PLUG W/ CHAIN 115, 116 $3.79

18315 WATER NOZZLE 2-PACK 48 $1.98

18318 ARBOR ASSEMBLY 45, 46, 49 $5.46

18319 STAND BRACKET ASSEMBLY 1, 23, 150 $3.08

18320 MITER GAUGE ASSEMBLY 23, 36, 66, 70-76, 79-81 $27.97

Parts, prices and availability are subject to change without notice

Please ensure the item number matches the item you purchased
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